
 

   

EPA/ROD/R08-91/054
1991

  EPA Superfund

   

Record of Decision:

   

ROCKY FLATS PLANT (USDOE)
EPA ID:  CO7890010526
OU 02
GOLDEN, CO
01/25/1991



FIVE IN THE 903 PAD AREA, FOUR IN THE MOUND AREA, AND 11 IN THE EAST TRENCHES AREAS.  THE HISTORICAL USE OF
THE OU 2 IHSSS IS DISCUSSED BELOW.

2.1.2.1 903 PAD AREA

FIVE SITES ARE LOCATED WITHIN THE 903 PAD AREA (FIGURE 2-2).  THESE SITES ARE:

• 903 DRUM STORAGE SITE (IHSS REF. NO. 112)
• 903 LIP SITE (IHSS REF. NO. 155)
• TRENCH T-2 SITE (IHSS REF. NO. 109)
• REACTIVE METAL DESTRUCTION SITE (IHSS REF. NO. 140)
• GAS DETOXIFICATION SITE (IHSS REF. NO. 183)

PRESENTED BELOW ARE BRIEF DESCRIPTIONS OF EACH OF THESE SITES.

1. 903 DRUM STORAGE SITE (IHSS REF. NO. 112) -- THE SITE WAS USED FROM 1958 TO 1967 TO STORE DRUMS CONTAINING
[...]
DATA FOR SW-59 ARE LISTED IN TABLE 4-2.  TABLE 4-2 LISTS ONLY TWO FLOW RATES OF SUFFICIENT QUANTITY TO BE
MEASURABLE FOR SW-59 (EACH 4.5 GALLONS PER MINUTE (GPM)).  ROCKY FLATS PERSONNEL HAVE OBSERVED FLOWS AT SW-59
MONTHLY SINCE SPRING 1990.  THEY REPORT THAT A FLOW OF APPROXIMATELY 0.5 GPM WAS OCCURRING AT EACH
OBSERVATION.  IT IS EXPECTED THAT ALL FLOWS AT SW-59 WILL BE DIVERTED FOR TREATMENT.

HISTORICAL FLOW DATA FOR SW-61 ARE LISTED IN TABLE 4-3.  TABLE 4-3 INDICATES TWO HIGH FLOW EVENTS FOR SW-61
OF 166 GPM.  ALL OTHER HISTORICAL FLOW DATA FOR SW-61 ARE BELOW 36 GPM.  TO COMPLEMENT THE HISTORICAL DATA
HISTORICAL FLOW DATA ARE NOT AVAILABLE AT SW-132 AS THIS IS A NEWLY DESIGNATED MONITORING STATION.  HOWEVER,
IT WAS OBSERVED DURING OCTOBER 1990 AND DECEMBER 1990 FIELD SURVEYS THAT THE FLOW AT SW-132 WAS APPROXIMATELY
EQUAL TO THE FLOW AT SW-60.  THE DESIGN FLOW RATE FOR CS-132 WILL THUS BE BASED ON HISTORICAL FLOW DATA FOR
SW-60. TABLE 4-4 INDICATES A MAXIMUM OBSERVED FLOW OF 18 GPM FOR SW-60.

BASED ON THE HISTORICAL DATA AVAILABLE AND THE APRIL 1990 FIELD MEASUREMENT, DESIGN FLOW RATES AND AVERAGE
ANNUAL WITHDRAWAL RATES FOR EACH OF THE COLLECTION SYSTEMS WERE ESTABLISHED.  THE DESIGN AND WITHDRAWAL FLOW
RATES ARE PRESENTED IN TABLE 4-5.  A DESIGN FLOW OF 37.5 GPM IS ASSIGNED TO SW-61.  THIS FLOW REPRESENTS AN
ABOVE-AVERAGE PRECIPITATION WET SEASON FLOW NOT CORRESPONDING TO A MAJOR STORM EVENT. THE HISTORICAL MAXIMUM
FLOW FOR SW-59, 4.5 GPM, IS USED AS THE DESIGN BASIS FOR THE COLLECTION SYSTEM AT THIS SEEP.  A DESIGN FLOW
OF 18 GPM IS ASSIGNED TO CS-132 BASED ON THE HISTORICAL MAXIMUM FLOW OBSERVED AT SW-60.  AVERAGE ANNUAL
WITHDRAWAL RATES SHOWN IN TABLE 4-5 ARE ESTIMATED AS FOLLOWS: FOR SW-61, THE HISTORICAL FLOW DATA SPANNING
THE 12-MONTH PERIOD OF MARCH 1989 TO MARCH 1990 (SEE TABLE 4-3) IS AVERAGED.  IN THE AVERAGING PROCESS 37.5
GPM, THE DESIGN WITHDRAWAL RATE AT SW-61, IS SUBSTITUTED FOR 166 GPM FOR THE 3/20/89 AND 3/12/90 RECORDED
MEASUREMENTS. THIS CALCULATION GIVES AN ANNUAL AVERAGE WITHDRAWAL RATE OF APPROXIMATELY 14 GPM.  AVERAGING
THE HISTORICAL FLOW DATA FOR SW-59 (SEE TABLE 4-2), THE ANNUAL AVERAGE WITHDRAWAL RATE AT SW-59 IS FOUND TO
BE APPROXIMATELY 1 GPM.  AS WITH THE DESIGN FLOW RATE FOR SW-132, THE ANNUAL AVERAGE WITHDRAWAL RATE FOR
SW-132 WILL BE ESTIMATED FROM HISTORICAL FLOW DATA AT SW-60.  AVERAGING THE HISTORICAL FLOW DATA AT SW-60
GIVES AN ESTIMATE OF THE ANNUAL AVERAGE WITHDRAWAL RATE OF 5 GPM AT SW-132.

THE FLOWS FROM SW-60 AND SW-133 WILL BE COLLECTED AT THE DOWNSTREAM STATION SW-61 BY A NEW SURFACE WATER
DIVERSION WEIR AND PUMP STATION.  A SCHEMATIC OF AN EXAMPLE SURFACE WATER DIVERSION AND COLLECTION SYSTEM IS
ILLUSTRATED IN FIGURE 4-4.  THE WEIR AT SW-61 WILL SERVE TO DIVERT UP TO 37.5 GPM FROM THE DRAINAGE. 
CONTAMINATED SURFACE WATER WILL FLOW FROM UPSTREAM OF THE WEIR TO A MANHOLE AND SUMP.  FOR COST ESTIMATING
PURPOSES, IT WILL BE ASSUMED THAT A 1,000-GALLON CAPACITY, PRECAST CONCRETE SUMP WILL BE USED AT CS-61. 
SUBMERSIBLE PUMPS INSTALLED IN THE SUMP ALONG WITH A LEVEL CONTROL SYSTEM WILL AUTOMATICALLY TRANSFER
COLLECTED WATER TO THE TREATMENT FACILITY.  THE PUMPING CAPACITY WILL BE DESIGNED TO ACCOMMODATE THE 37.5 GPM
DESIGN FLOW.  IF THE INFLOW INTO THE PUMP STATION MANHOLE EXCEEDS THE PUMPING RATE, HOWEVER, THE EXCESS FLOW
WILL RETURN THROUGH OVERFLOW PIPING TO THE DRAINAGE IMMEDIATELY DOWNSTREAM OF THE CS-61 WEIR. THE SEEP FLOW
FROM SW-59 WILL BE ISOLATED FROM THE SOUTH WALNUT CREEK DRAINAGE AND COLLECTED SEPARATELY  FROM CS-61 BY
DIVERSION INTO A SUMP.  FOR COST ESTIMATING PURPOSES, IT IS ASSUMED THAT A 500-GALLON CAPACITY, PRECAST



CONCRETE SUMP WILL BE USED. SUBMERSIBLE PUMPS AND LEVEL CONTROLS WILL AUTOMATICALLY TRANSFER THE COLLECTED
WATER TO THE TREATMENT SYSTEM.  THE PUMPING CAPACITY WILL BE DESIGNED TO ACCOMMODATE THE 4.5-GPM DESIGN FLOW
FOR CS-59.  ALTHOUGH UNLIKELY, IF THE INFLOW TO THE CS-59 PUMP STATION EXCEEDS THE PUMPING CAPACITY, THE
EXCESS FLOW WILL BE DISCHARGED TO SOUTH WALNUT CREEK VIA AN OVERFLOW PIPE.  THE OVERFLOW WILL ENTER SOUTH
WALNUT CREEK UPGRADIENT OF CS-61 AND WILL EITHER BE COLLECTED BY, OR ALLOWED TO PASS, CS-61 DEPENDING ON
WHETHER THE CREEK FLOW IS LESS THAN OR GREATER THAN THE 37.5 GPM DESIGN FLOW FOR CS-61.  THE FLOW AT SW-132
WILL BE COLLECTED AND TRANSFERRED TO THE TREATMENT SYSTEM IN THE SAME MANNER AS FOR FLOW AT SW-61.  CS-132
WILL BE DESIGNED, HOWEVER, TO DIVERT AND COLLECT 18 GPM.  FOR COST ESTIMATING PURPOSES, A 1,000-GALLON
PRE-CAST CONCRETE SUMP WILL BE USED.

ALL SUMPS AND PIPES WILL BE PROVIDED WITH SECONDARY CONTAINMENT TO MEET RCRA TANK REGULATIONS.  PIPELINES
WILL BE HEAT TRACED AND INSULATED TO PREVENT FREEZING IN THE WINTER.

4.3.1.2 EFFECTIVENESS

COLLECTION OF OU 2 SURFACE WATER IN THE SOUTH WALNUT CREEK BASIN BY DIVERSION AT THE SOURCES IS AN EFFECTIVE
METHOD THAT SATISFIES THE OBJECTIVES OF THE IM/IRA DISCUSSED IN SECTION 3.1.  MINIMIZATION OF POTENTIAL
THREATS TO HUMAN HEALTH AND THE ENVIRONMENT IS ACHIEVED BY DIVERTING, COLLECTING, AND TREATING CONTAMINATED
SURFACE WATERS AT OR NEAR THE SOURCE.  DOWNSTREAM CONTAMINANT MIGRATION VIA SURFACE WATER AND GROUND WATER
AND RELEASE OF VOCS TO THE ATMOSPHERE IS MINIMIZED WITH THIS SURFACE WATER COLLECTION SYSTEM.  THE
IMPLEMENTATION OF THIS COLLECTION ACTION SHOULD NOT ADVERSELY AFFECT THE SAFETY OF NEARBY COMMUNITIES, AND
THE RISK TO THE ENVIRONMENT SHOULD NOT BE INCREASED.

THE SURFACE WATER IS COLLECTED AND AUTOMATICALLY TRANSFERRED TO THE TREATMENT SYSTEM WITH LITTLE OPPORTUNITY
FOR WORKER CONTACT.  AS A RESULT WORKER EXPOSURE TO POTENTIALLY CONTAMINATED SURFACE WATER IS MINIMIZED. 
WHERE WORKER EXPOSURE TO SURFACE WATER OCCURS (I.E., SEDIMENT REMOVAL), PUMPING EQUIPMENT MINIMIZES CONTACT
TIME, AND STANDARD PERSONAL PROTECTIVE EQUIPMENT WILL OFFER A HIGH DEGREE OF PROTECTION.

RESIDUALS (I.E., COLLECTED SEDIMENTS) WILL NOT REMAIN ON SITE; THEY WILL BE TREATED OR DISPOSED ACCORDING TO
THE STANDARD RFP WASTE MANAGEMENT PROCEDURES AND PROJECT-SPECIFIC SOPS.  THE SOPS WILL BE PREPARED AFTER THE
IM/IRA DESIGN IS FINALIZED TO ADDRESS SPECIFIC WASTE HANDLING ACTIVITIES.  THE COLLECTION STRUCTURES ARE
SIMPLE IN DESIGN, AND WILL REQUIRE LITTLE PERIODIC PREVENTIVE MAINTENANCE TO ENSURE CONTINUED RELIABILITY
OVER THE LIFE OF THE IM/IRA.

4.3.1.3 IMPLEMENTABILITY

THE EQUIPMENT AND MATERIALS REQUIRED TO CONSTRUCT THE SURFACE WATER DIVERSION AND COLLECTION SYSTEMS ARE
STANDARD AND READILY AVAILABLE. THE SYSTEMS ARE STANDARD IN DESIGN AND DO NOT REQUIRE SPECIAL SKILLS FOR
INSTALLATION.  SUMP INSTALLATION MAY RESULT IN DISTURBANCE OF POTENTIALLY CONTAMINATED SOILS AND POTENTIAL
IMPACT TO THE ENVIRONMENT BY RELEASE OF CONTAMINATED DUST TO THE ATMOSPHERE AND RELEASE OF CONTAMINATED SOIL
VIA SURFACE WATER RUNOFF.  THIS IMPACT WILL BE MINIMIZED BY IMPLEMENTING PROJECT-SPECIFIC HEALTH AND SAFETY
PLAN PROCEDURES DURING CONSTRUCTION (E.G., DUST SUPPRESSION, WINDSPEED MONITORING/CONSTRUCTION SHUTDOWN). 
THE HEALTH AND SAFETY GUIDANCE DOCUMENTS PERTINENT TO THIS IM/IRA PLAN ARE DISCUSSED IN SECTION 7.  THE
PROPOSED COLLECTION SYSTEM LOCATIONS ARE EASILY ACCESSIBLE AND POWER EXISTS IN THE AREA.  SINCE THE
COLLECTION SYSTEMS ARE SIMPLE IN DESIGN THEY SHOULD OFFER RELIABLE AND RELATIVELY MAINTENANCE-FREE OPERATION
OVER THE LIFE OF THE IM/IRA.  MANHOLES AND SUMPS WILL REQUIRE PERIODIC CLEANING TO REMOVE ACCUMULATED SOLIDS.

4.3.1.4 COSTS

ASSUMED CAPITAL AND OPERATING COSTS FOR THE SURFACE WATER DIVERSION
   ALTERNATIVE ARE SHOWN IN TABLE 4-6.  THE COLLECTION SYSTEM CAN BE
   CONSTRUCTED FOR $203,500, WITH ANNUAL OPERATION AND MAINTENANCE COSTS OF
   $14,600.  AT AN INTEREST RATE OF 10 PERCENT AND AN OPERATING LIFE OF 30
   YEARS, THE PRESENT WORTH OF THIS SYSTEM IS APPROXIMATELY $341,100.

4.4. EVALUATION OF SURFACE WATER TREATMENT TECHNOLOGIES

4.4.1 SUSPENDED SOLIDS REMOVAL

IN THIS SECTION, CHEMICAL TREATMENT/CROSS-FLOW MEMBRANE FILTRATION (IN THIS DOCUMENT "CHEMICAL TREATMENT" IS
OFTEN DROPPED FROM "CHEMICAL TREATMENT/CROSS-FLOW MEMBRANE FILTRATION" FOR BREVITY) AND GRANULAR MEDIA
FILTRATION USING A POLYMER AND CONTINUOUS BACKWASH FILTER ARE EVALUATED TO DETERMINE THE COST-EFFECTIVE
TECHNOLOGY FOR SUSPENDED SOLIDS REMOVAL.  THESE TWO PROCESSES DIFFER FROM CONVENTIONAL WATER CLARIFICATION
(CHEMICAL ADDITION FOLLOWED BY GRAVITY SEPARATION AND FILTRATION) BY VIRTUE OF THE LOWER SLUDGE VOLUMES
GENERATED.  AS DISCUSSED IN THE FOLLOWING SUBSECTIONS, EACH OF THESE TECHNOLOGIES WILL ALSO REMOVE
RADIONUCLIDES AND METALS TO A CERTAIN DEGREE.



4.4.1.1 CROSS-FLOW MEMBRANE FILTRATION

DESCRIPTION

CROSS-FLOW MEMBRANE FILTRATION IS A MEMBRANE SEPARATION TECHNOLOGY FOR REMOVAL OF SUSPENDED SOLIDS, DISSOLVED
METALS, AND RADIONUCLIDES. (CHEMICAL ADDITION AND REMOVAL MECHANISMS FOR DISSOLVED METALS AND RADIONUCLIDES
ARE DISCUSSED IN SECTION 4.4.2.1.)  AS SHOWN IN FIGURE 4-5, THE PROCESS CONSISTS OF CHEMICAL ADDITION,
FILTRATION THROUGH A 0.1  M FILTER, SOLIDS RECIRCULATION, SOLIDS SEPARATION AND DEWATERING, AND FINAL
NEUTRALIZATION.  AS DISCUSSED IN MORE DETAIL IN SECTION 4.4.2.1, CHEMICAL ADDITION IS A PRETREATMENT STEP FOR
INITIATING PRECIPITATION, CO-PRECIPITATION, AND ADSORPTION OF METALS, I.E., CONVERSION TO THE SOLID PHASE. 
HOWEVER, THE SOLIDS WILL AID IN THE REMOVAL OF INFLUENT SUSPENDED  SOLIDS BY COAGULATION OF FINE PARTICLES
AND/OR ENMESHMENT IN THE HYDROUS METAL OXIDE FLOCS.  THE PRETREATED FEED COMBINES WITH THE RECYCLE STREAM (2
TO 5 PERCENT SOLIDS) FROM THE MEMBRANE FILTRATION UNIT AND IS SUBSEQUENTLY FILTERED MECHANICALLY.  THE
MEMBRANE FILTER IS IN A SHELL AND TUBE CONFIGURATION WITH THE MEMBRANE ON THE INSIDE OF THE TUBES.  THE
PERMEATE PASSES THROUGH THE TUBES PERPENDICULAR TO THE MAIN FLOW AT A LOW OPERATING PRESSURE.  THE FLUX
THROUGH THE FILTER IS HIGH RELATIVE TO OTHER MEMBRANE TECHNOLOGIES, E.G., REVERSE OSMOSIS AND
ULTRAFILTRATION, BECAUSE OF THE LARGE PORE  DIAMETER OF THE FILTER. FLUX RATES OF 200 TO 400 GALLONS PER
SQUARE FOOT PER DAY (GAL/FT/D) ARE TYPICAL FOR THE MEMBRANE.  A FRACTION  OF THE RECYCLE SLURRY IS BLED OFF
FOR SOLIDS REMOVAL THROUGH GRAVITY SEPARATION AND MECHANICAL DEWATERING. THE PERMEATE (FLOW PASSING THROUGH
THE FILTER) IS NEUTRALIZED BY ADDITION OF SULFURIC ACID PRIOR TO DISCHARGE.

FOR THE SURFACE WATER IM/IRA, IT IS ASSUMED FOR COSTING PURPOSES THAT A MODULAR AND SKID-MOUNTED UNIT WILL BE
REQUIRED, WITH AN ASSUMED OUTPUT CAPACITY OF 40 TO 80 GPM AND APPROXIMATELY 40 KILOWATTS (KW) OF POWER. THE
UNIT WOULD CONTAIN THE FOLLOWING COMPONENTS:

• 2 1200-GALLON REACTION TANKS;
• 1 3000-GALLON CONCENTRATION TANK;
• 1 700-GPM RECIRCULATION PUMP
• 1 CLEANING SYSTEM; AND
• 28 TUBULAR MEMBRANE FILTRATION MODULES.

AUXILIARY TANKS AND PROCESS EQUIPMENT WOULD INCLUDE:

• 2 250-GALLON CHEMICAL FEED TANKS;
• 1 1500-GALLON SOLIDS SEDIMENTATION TANK;
• 1 10-CUBIC-FEET PER DAY PLATE AND FRAME FILTER PRESS FOR SLUDGE DEWATERING; AND
• 1 10,000-GALLON FEED EQUALIZATION TANK.

EFFECTIVENESS

CROSS-FLOW MEMBRANE FILTRATION IS EFFECTIVE AT REMOVAL OF SUSPENDED SOLIDS.  THERE ARE NUMEROUS APPLICATIONS
OF THIS TECHNOLOGY IN USE THROUGHOUT THE UNITED STATES.  EFFLUENT SUSPENDED SOLIDS CONCENTRATIONS ARE LESS
THAN 1 MG/L (TIEPEL AND SHORR, 1985).  BECAUSE THE RADIONUCLIDES AND METALS ARE LARGELY ASSOCIATED WITH THE
SUSPENDED SOLID FRACTION (SEE SECTION 4.4.2.1), SIMPLE SUSPENDED SOLIDS REMOVAL IS ANTICIPATED TO REMOVE
GREATER THAN 99 PERCENT OF THESE CONSTITUENTS. TOXICITY OF CONTAMINATED SURFACE WATERS IS THUS SIGNIFICANTLY
REDUCED IN TERMS OF POTENTIAL FUTURE RADIONUCLIDES AND METALS EXPOSURE, AND IT IS LIKELY THAT THE ARARS WILL
BE ACHIEVED WITH THE PROPER CHEMICAL FEED. TREATED WATER WILL BE MONITORED TO ENSURE CONTAMINANTS ARE WITHIN
REGULATORY GUIDELINES.  CROSS-FLOW MEMBRANE FILTRATION PROVIDES RELIABLE AND AUTOMATED SURFACE WATER
TREATMENT SERVICE REQUIRING MINIMAL OPERATOR INTERVENTION.  WORKERS CAN BE EASILY TRAINED ON THE SAFE
OPERATION OF THE UNIT AND HANDLING OF DEWATERED SOLIDS.  THIS, TOGETHER WITH HEALTH AND SAFETY DESIGN
CONSIDERATIONS (TRAILER VENTING, ALARM/EMERGENCY SHUTDOWN SYSTEMS, AUTOMATED CLEAN-IN-PLACE EQUIPMENT, ETC.)
PROVIDES A HIGH DEGREE OF WORKER PROTECTION.  SLUDGES GENERATED BY THE CROSS-FLOW MEMBRANE FILTRATION PROCESS
WILL BE HANDLED ACCORDING TO THE RFP STANDARD WASTE MANAGEMENT PROCEDURES AND PROJECT-SPECIFIC SOPS.

IMPLEMENTABILITY

CROSS-FLOW MEMBRANE FILTRATION AS DESCRIBED ABOVE HAS BEEN USED IN INDUSTRY AND MUNICIPALITIES FOR WASTEWATER
TREATMENT AND FOR GROUNDWATER AND SURFACE WATER REMEDIATION SINCE 1979.  THERE ARE HUNDREDS OF UNITS IN
OPERATION TODAY DEMONSTRATING THAT CROSS-FLOW MEMBRANE FILTRATION IS A RELIABLE PROCESS. THE HIGH SOLIDS
CONTENT OF THE RECYCLE FLOW PRODUCES SCOUR ACTION ON THE MEMBRANE, MINIMIZING FOULING AND THUS THE CLEANING
FREQUENCY (1 HOUR EVERY 40 TO 80 HOURS OF OPERATION).  THE MEMBRANE, AN INERT FLUOROCARBON MATERIAL, CAN BE
CLEANED WITH STRONG OXIDANTS (HYPOCHLORITE) TO REMOVE BACTERIAL FILMS, OR STRONG ACIDS OR BASES TO REMOVE
DEPOSITED METAL HYDROXIDES.  THE MEMBRANE WILL NOT DEGRADE IN THE PRESENCE OF THE DILUTE CONCENTRATIONS OF
THE SOLVENTS IN THE SURFACE WATER.  THE EQUIPMENT REQUIRED TO CONSTRUCT A CROSS-FLOW MEMBRANE FILTRATION
SYSTEM IS STANDARD AND READILY AVAILABLE AND SPECIAL SKILLS ARE NOT REQUIRED FOR INSTALLATION.  OFF-SITE
PERMITTED DISPOSAL FACILITIES ARE AVAILABLE FOR DISPOSAL OF TREATMENT RESIDUALS.



THE DEMONSTRATED PERFORMANCE AND ANTICIPATED EFFECTIVENESS FOR REMEDIATING OU 2 SURFACE WATERS COLLECTED FROM
SOUTH WALNUT CREEK BASIN SHOULD RESULT IN A HIGH DEGREE OF PUBLIC ACCEPTANCE OF CROSS-FLOW MEMBRANE
FILTRATION.

COSTS

ASSUMED CAPITAL AND OPERATIONAL COSTS FOR THE CROSS-FLOW MEMBRANE FILTRATION SYSTEM ARE SHOWN IN TABLE 4-7. 
NOTE THAT SINCE THE ECONOMIC ANALYSIS OF THE TREATMENT ALTERNATIVES IS A COMPARATIVE ONE, PROCESS STREAM
MONITORING AND ANALYSIS COSTS ARE NOT INCLUDED IN THE COST ESTIMATE FOR CROSS-FLOW MEMBRANE FILTRATION OR
OTHER TREATMENT UNITS EXAMINED IN THIS SECTION SINCE THESE COSTS ARE COMMON TO ALL TREATMENT UNITS.  IN
CALCULATING SLUDGE DISPOSAL COSTS, VALUES FOR INFLUENT SUSPENDED SOLIDS CONCENTRATION (350 PPM) AND AVERAGE
ANNUAL  YEAR-ROUND INFLUENT FLOW (20 GPM) WERE ESTIMATED.  THE INFLUENT  SUSPENDED SOLIDS CONCENTRATION IS
BASED ON A FLOW-WEIGHTED AVERAGE CONCENTRATION CALCULATION SIMILAR TO THAT USED FOR CALCULATING THE INFLUENT
CONTAMINANT CONCENTRATIONS IN TABLE 4-1.  THE SUSPENDED SOLIDS CONCENTRATION DATA USED IN THE COMPUTATION 
WAS OBTAINED FROM THE 1987, 1988 AND 1989 FIELD INVESTIGATIONS.  THE AVERAGE YEAR-ROUND INFLUENT FLOW OF 20
GPM IS ESTIMATED IN SECTION 4.3.1.1.  A CROSS-FLOW MEMBRANE FILTRATION SYSTEM CAN BE INSTALLED FOR $486,500,
WITH ANNUAL OPERATION AND MAINTENANCE COSTS OF $249,000 PER YEAR.  ASSUMING A 10 PERCENT INTEREST RATE AND A
30-YEAR OPERATING LIFE, THE PRESENT WORTH OF THE SYSTEM IS $2,833,500.

4.4.1.2 GRANULAR MEDIA FILTRATION

DESCRIPTION

THE CONTINUOUS BACKWASH, CONTINUOUS UPFLOW SAND FILTER WAS INTRODUCED TO THE UNITED STATES IN 1979 (HETZER,
1987).  AS SHOWN IN FIGURE 4-6, POLYMER IS INJECTED INTO THE SURFACE WATER, FOLLOWED BY RAPID MIXING IN AN
IN-LINE STATIC MIXER.  WATER RISES THROUGH THE BED WHERE FLOCCULATION, COAGULATION AND FLOC REMOVAL  OCCUR.
CLEAN WATER OVERFLOWS A WEIR AT THE TOP OF THE SAND BED.  AS THE WATER RISES, SAND MOVES DOWNWARD THROUGH THE
BED COUNTERCURRENT TO THIS FLOW OF WATER.  THIS DOWNWARD MOTION IS INDUCED BY AN AIR LIFT SYSTEM IN THE
CENTER OF THE BED (CENTRALIZED PIPE WITH AIR INJECTION AT THE BASE) THAT DRAWS THE SAND UPWARD.  TURBULENT
FLOW IS CREATED IN THIS AIR LIFT, SCOURING THE DIRT FROM THE SAND.  THE DIRT/SAND SLURRY SPILLS OVER AT THE
TOP OF THE AIRLIFT INTO A COMPARTMENT WITH A PERFORATED BOTTOM AND OVERFLOW WEIR. THE RAPIDLY SETTLING SAND
SEPARATES FROM THE DIRT IN THIS COMPARTMENT, AND THE CLEAN SAND IS RETURNED TO THE TOP OF THE SAND BED.  THE
DIRTY WATER EXITING THE FILTER WOULD BE DIRECTED TO A SEDIMENTATION TANK, AND THE OVERFLOW FROM THIS TANK
SENT BACK TO THE FILTER.  THE SOLIDS FROM THIS TANK WILL REQUIRE DEWATERING AND DISPOSAL WASTE MANAGEMENT